
 

 

 

 
 

 

 
 

 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

ORDER NO. R5-2005-0050 

WASTE DISCHARGE REQUIREMENTS 
FOR 

STEPHEN J. SCHUSTER 
AND 

SIERRA MOON HOMEOWNERS’ ASSOCIATION 
WASTEWATER TREATMENT FACILITY 

BUTTE COUNTY 

The California Regional Water Quality Control Board, Central Valley Region, (hereafter 
Regional Board) finds that: 

1. Mr. Stephen J. Schuster submitted a Report of Waste Discharge, dated 
10 September 2002, for a proposed discharge of domestic wastewater to land from a 
residential subdivision. The Report of Waste Discharge was deemed complete on 
12 December 2002.  On 6 August 2003, Tentative Waste Discharge Requirements were 
[...]
disposal field. Every monitoring well shall be constructed to yield 
representative samples from the uppermost layer of the uppermost aquifer 
and to comply with applicable well standards. 

b. Within 120 days of the adoption of this Order, the Discharger shall 
submit a Monitoring Well Installation Report that describes the 
installation of groundwater monitoring wells. 

c. By 1 May 2006, the Discharger shall submit a Background Groundwater 
Quality Study Report.  For each groundwater monitoring 
parameter/constituent identified in the MRP, the report shall present a 
summary of monitoring data, calculation of the concentration in 
background monitoring wells, and comparison of background groundwater 
quality to that in wells downgradient of the disposal area.  For each 



 

 

 
 

 
 

 

 

 

 

WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2005-0050 - 10 -
STEPHEN J. SCHUSTER AND SIERRA MOON HOMEOWNERS’ ASSOCIATION 
WASTEWATER TREATMENT FACILITY 
BUTTE COUNTY 

monitoring parameter/constituent, the report shall compare measured 
concentrations for downgradient monitoring wells with: 1) the calculated 
background concentration, and 2) the listed interim limitations set forth in 
Groundwater Limitations.  Where background concentrations are 
statistically greater than the listed interim limitations specified in 
Groundwater Limitations, then the Discharger shall use background 
concentrations for final limitations.  Where background concentrations are 
statistically less than the listed interim concentrations and the 
concentrations in the downgradient wells are statistically greater than 
background concentrations, the Discharger shall begin the preparation of a 
BPTC Evaluation Report to be approved by the Executive Officer. 

7. By 1 October 2005, the Discharger shall destroy, in accordance with Butte 
County standards, all older wells in the subdivision previously used for 
groundwater level monitoring, that are not built to Butte County and DWR 
standards. 

8. The Discharger shall comply with Monitoring and Reporting Program 
No. R5-2005-0050, which is part of this Order, and any revisions thereto as 
ordered by the Executive Officer. 

9. The Discharger shall implement best practicable treatment and control measures, 
including proper operation and maintenance of facilities, to comply with this 
Order. 

10. The Discharger shall comply with the Standard Provisions and Reporting 
Requirements for Waste Discharge Requirements, dated 1 March 1991, which are 
incorporated herein and made part of this Order.  This attachment and its 
individual paragraphs are commonly referenced as Standard Provision(s). 

11. In the event of any change in control or ownership of land or waste discharge 
facilities described herein, the Discharger shall notify the succeeding owner or 
operator of the existence of this Order by letter, a copy of which shall be 
immediately forwarded to this office.  To assume operation under this Order, the 
succeeding owner or operator must apply in writing to the Executive Officer 
requesting transfer of the Order.  The request must contain the requesting entity's 
full legal name, the state of incorporation if a corporation, the name and address 
and telephone number of the persons responsible for contact with the Regional 
Board, and a statement.  The statement shall comply with the signatory paragraph 
of Standard Provision B.3 and state that the proposed owner or operator assumes 
full responsibility for compliance with this Order.  Failure to submit the request 
shall be considered a discharge without requirements, a violation of the California 
Water Code. Transfer shall be approved or disapproved by the Executive Officer. 



 

 

 
 

 

 

 

 
 

 
 
 
 

 
 

WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2005-0050 - 11 -
STEPHEN J. SCHUSTER AND SIERRA MOON HOMEOWNERS’ ASSOCIATION 
WASTEWATER TREATMENT FACILITY 
BUTTE COUNTY 

12. The Discharger shall report promptly to the Regional Board any material change
or proposed change in the character, location, or volume of the discharge.

13. The Discharger must comply with all conditions of this Order, including timely
submittal of technical and monitoring reports as directed by the Executive Officer.
Violations may result in enforcement action, including Regional Board or court
orders requiring corrective action or imposing civil monetary liability, or in
revision or rescission of this Order.

14. A copy of this Order shall be kept at the discharge facility for reference by
operating personnel. Key operating personnel shall be familiar with its contents.

15. The Regional Board will review this Order periodically and will revise
requirements when necessary.

I, THOMAS R. PINKOS, Executive Officer, do hereby certify the foregoing is a full, true, and 
correct copy of an Order adopted by the California Regional Water Quality Control Board, 
Central Valley Region, on 17 March 2005. 

________________________________________
THOMAS R. PINKOS, Executive Officer 

RB: sae 
6 September 2005 

Original signature on file



 

 

 
 

 
 

 
 

 
 

   
 
 
 
 

  
 

 
 

 

 
 

 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

MONITORING AND REPORTING PROGRAM NO. R5-2005-0050 
FOR 

STEPHEN J. SCHUSTER 
AND 

SIERRA MOON HOMEOWNERS’ ASSOCIATION 
WASTEWATER TREATMENT FACILITY 

BUTTE COUNTY 

The Discharger shall not implement any changes to this Program unless and until the Regional 
Board or Executive Officer issues a revised Monitoring and Reporting Program.  

EFFLUENT MONITORING 
Effluent samples shall be collected from the effluent pumping basin of the wastewater plant.  The 
date and time of collection shall be recorded. Effluent monitoring shall include at least the 
following: 

Type of Sampling 
Constituent Unit Sample Frequency 
Flow mgd Meter Monthly 
BOD5 mg/L Grab Monthly 
TSS mg/L Grab Monthly 
Total Nitrogen (as Nitrogen) mg/L Grab Monthly 
Total Coliform Bacteria MPN/100 mL Grab Monthly 
Turbidity NTU Grab Monthly 

DISPOSAL AREA MONITORING 

Effluent disposal areas shall be monitored twice per month for signs of surfacing effluent or 
excessive weed growth. 

SEPTIC TANK MONITORING 

Septic tank maintenance inspections (including tank sludge level measurement) shall be 
performed at least once every 3 years (see Waste Discharge Requirements E. Septic Tanks for 
more specific instructions).  Information concerning inspections and maintenance activities 
(including, but not limited to, pumping, replacement, and repairs) shall be included in the 
monitoring reports submitted to the Regional Board. 



 

 

 
 

 

 

 

  

 

 
  

 
 

  
 

 
 

 

 
 

 
 

 

MONITORING AND REPORTING PROGRAM NO. R5-2005-0050 - 2 -
STEPHEN J. SCHUSTER AND SIERRA MOON HOMEOWNERS’ ASSOCIATION 
WASTEWATER TREATMENT FACILITY 
BUTTE COUNTY 

GROUNDWATER MONITORING 

Prior to construction of any groundwater monitoring wells, the Discharger shall submit plans and 
specifications to the Executive Officer for review and approval.  Once installed, new wells shall 
be included in the Monitoring and Reporting Program and shall be sampled and analyzed 
according to the schedule below. 

Prior to sampling, groundwater elevations shall be measured and the wells shall be purged at 
least three well volumes until pH and electrical conductivity have stabilized.  Depth to 
groundwater shall be measured to the nearest 0.01 foot.  Water table elevations shall be 
calculated and used to determine groundwater gradient and direction of flow. 

Sampling and 
Reporting 

Constituent Units Type of Sample Frequency 
Groundwater elevation 0.01 Foot Measurement Quarterly 
Total Dissolved Solids mg/L Grab Quarterly 
Nitrate as Nitrogen mg/L Grab Quarterly 
Total and Fecal Coliform Organisms MPN/100 mL Grab Quarterly 
Groundwater flow direction Degrees Bearing Quarterly 

SLUDGE MONITORING 

The Discharger shall keep records regarding the quantity of sludge generated by the treatment 
processes; any sampling and analytical data; the quantity of sludge stored on site; and the 
quantity removed for disposal.  The records shall also indicate that steps taken to reduce odor 
and other nuisance conditions. Records shall be stored onsite and available for reviewing during 
inspections. 

All records shall be submitted as part of the Annual Monitoring Report. 

REPORTING 
In reporting monitoring data, the Discharger shall arrange the data in tabular form so that the 
date, sample type, and reported analytical result for each sample are readily discernible. The data 
shall be summarized in such a manner to clearly illustrate compliance with waste discharge 
requirements and spatial or temporal trends, as applicable. The results of any monitoring done 
more frequently than required at the locations specified in the Monitoring and Reporting 
Program shall be reported to the Regional Board. 



 

 

 
 

 

 
 

 

 

 

 

 

 

 

 

 
 

 
 
  
 

MONITORING AND REPORTING PROGRAM NO. R5-2005-0050 - 3 -
STEPHEN J. SCHUSTER AND SIERRA MOON HOMEOWNERS’ ASSOCIATION 
WASTEWATER TREATMENT FACILITY 
BUTTE COUNTY 

A. Monthly Monitoring Reports
Monthly Monitoring Reports (Monthly Reports) shall be submitted to the Regional Board by the 
1st day of the second month following sample collection (e.g., the January Report is due by 
1 March). Monthly Reports shall include the following:  

1. A comparison of monitoring data to the discharge specifications and an explanation
of any violation of those requirements. Data shall be presented in tabular format.

2. If requested by staff, copies of laboratory analytical report(s).

B. Quarterly Groundwater Monitoring Reports

Quarterly Groundwater Monitoring Reports (Quarterly Reports) are due by 1 May, 1 August, 
1 November, and 1 February, for the first through fourth calendar quarters, respectively.  
Quarterly Reports shall be submitted with the appropriate Monthly Report.  Quarterly Reports 
shall include the following: 

1. Results of groundwater monitoring, per the Groundwater Monitoring section.

2. A narrative description of procedures to assure that wells were purged properly prior
to obtaining samples.

3. Calculations for groundwater elevations and groundwater flow direction and gradient.

4. Summary table depicting historical and current water table elevations and analytical
results.

C. Annual Monitoring Report
Annual Monitoring Reports (Annual Reports) may be requested in writing by Regional Board 
staff. When requested, Annual Reports shall be due by 1 February. 

The Discharger shall implement the above monitoring program as of the date of this Order. 

Ordered by: 
THOMAS R. PINKOS, Executive Officer 

17 March 2005 
(Date)

RB: sae 
6 September 2005 

Original signature on file



 
 
 

 
 
 

 

 

 

 
 
 

INFORMATION SHEET 

ORDER NO. R5-2005-0050 
STEPHEN J. SCHUSTER AND SIERRA MOON HOMEOWNERS’ ASSOCIATION 
WASTEWATER TREATMENT FACILITY 
BUTTE COUNTY 

Stephen J. Schuster and Sierra Moon Homeowner’s Association propose to discharge up to  
50,000 gallons per day of tertiary-treated and disinfected domestic wastewater to subsurface emitters in 
a raised soil bed. About four feet of soil will be imported to the disposal area to provide five feet of 
unsaturated depth between the subsurface drip lines and highest anticipated groundwater.  The Sierra 
Moon Subdivision consists of 119 single family lots and approximately 135 acres of open space.  The 
total project area is 300 acres. 

Secondary tertiary treatment will be accomplished by modified sequencing batch reactors (SBRs) each 
consisting of an equalization tank, aeration tank, and batch clarifier.  Wastewater will be tertiary 
treated and disinfected by filtration (activated carbon) and ozone.  Solids will be subject to aerobic 
digestion, and stabilized solids will be periodically removed by septic pumper truck and hauled to an 
approved facility. Treated wastewater will be discharged to subsurface drip lines buried 6 to 12 inches 
below the surface of a 4-foot thick raised soil bed.  Replacement disposal area has been provided. 

Design influent strength to the SBRs (after primary treatment) is BOD, 204 mg/L; TSS, 181 mg/L; and 
Total Nitrogen-N, 36 mg/L.  Projected effluent quality is BOD, <10 mg/L; TSS, <10 mg/L; Total 
Nitrogen-N, <7 mg/L; total coliform organisms, <2.2 MPN/100mL.  This Order contains effluent 
limitations to ensure the treatment system is being properly operated and that water quality is 
protected. 

Surface water drainage is to Mud Creek. Mud Creek is tributary to Big Chico Creek. 

RB: sae 
6 September 2005 



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2005-0050 Attachment A 

Sierra�Moon�Subdivision 

Vicinity�Map 

Butte�County 

STEPHEN�J.�SCHUSTER 
AND 

SIERRA MOON�HOMEOWNERS' ASSOCIATION 
WASTEWATER TREATMENT FACILITY 

Section�33, T23N,�R1E,�MDB&M 7.5�Minute�USGS�Quadrangles 

Nord,�CA--1951�(photorevised�1969) 
Richardson�Springs,�CA--1951�(photorevised�1969) 

1�inch�=�4900�feet 

H
w

y
99 

CITY OF�CHICO 


	CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD CENTRAL VALLEY REGION ORDER NO. R5-2005-0050 WASTE DISCHARGE REQUIREMENTS FOR STEPHEN J. SCHUSTER AND SIERRA MOON HOMEOWNERS’ ASSOCIATION WASTEWATER TREATMENT FACILITY BUTTE COUNTY
	IT IS HEREBY ORDERED
	A. Discharge Prohibitions
	B. Discharge Specifications
	C. Effluent Limitations
	D. Sludge Disposal
	E. Septic Tanks
	F. Groundwater Limitations
	G. Provisions

	CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD CENTRAL VALLEY REGION MONITORING AND REPORTING PROGRAM NO. R5-2005-0050 FOR STEPHEN J. SCHUSTER AND SIERRA MOON HOMEOWNERS’ ASSOCIATION WASTEWATER TREATMENT FACILITY BUTTE COUNTY
	EFFLUENT MONITORING
	DISPOSAL AREA MONITORING
	SEPTIC TANK MONITORING
	GROUNDWATER MONITORING
	SLUDGE MONITORING
	REPORTING
	A.Monthly Monitoring Reports
	B.Quarterly Groundwater Monitoring Reports
	C.Annual Monitoring Report


	INFORMATION SHEET
	ORDER NO. R5-2005-0050 STEPHEN J. SCHUSTER AND SIERRA MOON HOMEOWNERS’ ASSOCIATION WASTEWATER TREATMENT FACILITY BUTTE COUNTY



